
  

 

 
 
 
 
 
 
 
 
 
 
   
 
 
 
 
 
 
 
Prepared by:  

David W. Sloan, P.E., BCEE 

Lakshmi Priya Dhanapal 

      

 
 
    
 
 
 
 
 
 
 
 
 
 
 

 
 
Prepared by: 

 
Freese and Nichols, Inc. 
4055 International Plaza  
Suite 200 
Fort Worth, TX 76109 
817/735-7300 

Big Spring 
Regional Water 
Reclamation 
Project 
 
Preliminary 
Design Report 
 
October 29, 2007 
 
Prepared for: 
 
Colorado River 
Municipal Water District 
 

 
 
Texas Water 
Development Board 
Contract No. 2005483550 
 
CMD04249 



Big Spring Regional Water Reclamation Project                                                                                               Preliminary Design Report 
Colorado River Municipal Water District / Texas Water Development Board                                                      Freese and Nichols, Inc. 
[...]
a. Feasibility Study Complete 

b. Stakeholder/Public meetings scheduled July 19 

3. Information media types 

a. Public Presentation 

b. Fact Sheets 

c. Other 

4. Themes & messages 

a. Unplanned reuse widespread 

b. Multiple barrier concept 

5. Other strategies 

 



 I N N O V A T I V E  A P P R O A C H E S … P R A C T I C A L  R E S U L T S  
 

T:\MEM\Public Info Conf. Call 6-21-05.doc 
 

Freese and Nichols, Inc.    Engineers    Environmental Scientists    Architects 
4055 International Plaza    Suite 200    Fort Worth, Texas 76109-4895 

(817) 735-7300    Metro (817) 429-1900    Fax (817) 735-7491 

 
 

 M E E T I N G  M I N U T E S  
 
 
Project: 
 

Regional Water Reclamation Project Meeting Minutes No.  

Subject: 
 

Public Information Strategy 

Recorded By: 
 

David Sloan 

Date: 
 

June 21, 2005 

Location: 
 

Telephone 

Attendees: 
 

John Grant, Chris Wingert, Mike Morrison, Viqui Litman, Ignacio Cadena, 
David Sloan 

The following reflects our understanding of the items discussed during the subject meeting.  If 
you do not notify us within five working days, we will assume that you are in agreement with 
our understanding. 
 
Ite
m 

Description Action By 

1.01 John Grant stressed the importance of being well-prepared for the 
meetings planned on July 19.  He said all materials should be prepared by 
July 12 to allow time for final adjustments, etc.  He would like an overall 
project fact sheet and a specific fact sheet for the Big Spring project.  A 
list of Frequently Asked Questions will be prepared either for inclusion in 
the fact sheets or as a complementary handout. 

VL, DWS 

1.02 On July 19, a stakeholders meeting will be conducted in the late morning, 
consisting of the same group of city staff, elected officials and board 
members as the project kickoff meeting in August 2004.  The presentation 
will be a shorter version of the presentation made to the CRMWD 
Operations Committee March 30.  Lunch will be served to the 
stakeholders following the meeting. 

 

 In the early afternoon, a public meeting will be conducted to present the 
project and explain it in laymen’s terms.   

 

 David asked if refreshments would be provided and John noted it would 
probably be good to provide some.  Viqui suggested including bottled 
water, as an opportunity to compare the processes proposed for 
reclamation treatment with typical bottled water production. 

 

1.03 David asked if any contacts were established with any media.  John said 
none had been to date.  He noted the Midland article published last week 
was through contact with the City of Midland, and did not include any 

 



 I N N O V A T I V E  A P P R O A C H E S … P R A C T I C A L  R E S U L T S  
 

T:\MEM\Public Info Conf. Call 6-21-05.doc 
 

Freese and Nichols, Inc.    Engineers    Environmental Scientists    Architects 
4055 International Plaza    Suite 200    Fort Worth, Texas 76109-4895 

(817) 735-7300    Metro (817) 429-1900    Fax (817) 735-7491 

input from CRMWD.  John also noted that it may be some time before 
Midland was able to commit to additional effort on the reclamation 
project.  He is inclined to keep the Odessa-Midland and Snyder projects 
on hold until there is more direction available from Midland. 

1.04 David asked if there should be someone designated to receive calls on the 
project, for inclusion in the fact sheets, etc.  John suggested Chris Wingert 
would be the appropriate person to receive all inquiries. 

 

1.05 David asked if the District typically has project information on their 
website.  John said they would put some information up, but indicated it 
would be preferable for FNI to develop a website for the project, so we 
can keep current information posted.  Links should be provided from the 
reuse project site to CRMWD’s site and vice versa.  The website should 
also have a mechanism for receiving public comment and questions. 

GSC, DWS 

 John suggested creating a logo for the project to help generate a positive 
image.  FNI will begin drafting possibilities for a logo. 

VL 

1.06 
 

Viqui asked how notice of the meeting was being given.  Chris noted the 
TWDB had specific requirements for notifying political subdivisions and 
placing a newspaper notice.  CRMWD will also prepare a press release to 
provide additional notice for the meeting.  Michelle Rhodes (CRMWD) 
will copy FNI on press releases. 

 

 Viqui asked if there might be an opportunity to submit an op-ed piece for 
publication either prior to or concurrent with the public meeting.  John 
suggested that most area papers would be happy to include such a piece as 
they were generally short-handed and needed material.  FNI will prepare 
two pieces, one to run in advance of the meeting as an announcement and 
introduction, and a second to run immediately after the meeting to explain 
the project. 

VL 

 David asked if Sherry Cordry at the TWDB had been notified of the 
meeting and Chris indicated she had. 

 

1.07 FNI will submit draft fact sheets and draft Powerpoint presentations to 
Chris at the end of this week (6/24).  This will allow CRMWD to review 
materials and provide comments to Mike Morrison in David’s absence.  
David will be back in office July 12, but will also be checking messages at 
least 3 times per week and will be periodically available by cell phone. 

DWS 

 David requested a high resolution image of the CRMWD logo.  Chris will 
e-mail the best image available. 

CW 

   
   
 
 



Big Spring Regional Water Reclamation Project                                                                                               Preliminary Design Report 
Colorado River Municipal Water District / Texas Water Development Board                                                      Freese and Nichols, Inc. 
 
 

D-3 

 
 
 
 
 
 
 
 

Feasibility Report to Stakeholders  
July 19, 2005 

 
 
 
 
 
 
 
 
 
 



CRMWD Regional Water 
Reclamation Project

Feasibility Study
Report to Stakeholders 
July 19, 2005

CRMWD Colorado River Municipal Water District

CRMWD Colorado River Municipal Water District

Water Demands & Supply

POTENTIAL SOURCES

Lake Alan Henry 
to Lake Thomas

PIPELINE
Capacity = 24 MGD.
27 Miles – 39/33 Inch
Max. Lift = 500 feet.
2 Pump Stations.

ESTIMATED COSTS
Debt Svc = $1.9 mil/yr.
Electricity = $1.1 mil/yr.
Royalty = $10.5 mil.yr.
Cost = $2.32 per kgal.
(to Lake Thomas only)

Hovey Trough to 
Terminal

PIPELINE
Capacity = 40 MGD.
94 Miles – 39/45 Inch
Max. Lift = 430 feet.
3 Pump Stations.

ESTIMATED COSTS
Capital Cost = $272 Mil.
Debt Svc = $17.7 mil/yr.
Electricity = $3.0 mil/yr.
Cost = $2.89 per kgal.



Roberts County   
to District

PIPELINE
Capacity = 187/140 MGD.
198 Miles – 108 Inch
109 Miles – 96 Inch
Max. Lift = 800 feet.
3 Pump Stations.

ESTIMATED COSTS
Capital Cost = $1,031 Mil.
Debt Svc = $67.6 mil/yr.
Electricity = $22.4 mil/yr.
Cost = $2.09 per kgal.

Study by Mesa Water, Inc.

District takes 150,000 
ac-ft per year.
Lubbock takes 50,000 
ac-ft per year

Assumes:

Cost of Reclaimed Water vs. 
Other Potential Sources

$1.67

$2.35

$2.95 $2.89

$2.32
$2.09

$0.00

$0.50

$1.00

$1.50

$2.00

$2.50

$3.00

$3.50

Big Spring
Reclaim

Odessa/Midland
Reclaim

Snyder Reclaim Hovey Trough Lake Alan
Henry

Mesa Proposal

C
os

t (
$/

10
00

 g
al

lo
ns

)

Indirect Potable Reuse

Feasibility Study Scope

• Inventory available wastewater effluent
• Prepare technology update on membrane 

filtration, demineralization & ASR
• Determine level of treatment required to 

meet regulations and public acceptance
• Investigate potential funding assistance
• Assess reuse feasibility for 3 projects:  Big 

Spring, Snyder & Odessa-Midland



Unplanned Indirect Potable Reuse

City A

WTP

WTP

City B

WWTP

Reclaim
Treatment

P Water Quality Issues 
(Contaminants)

• Pathogens
– Bacteria
– Protozoans (Giardia, Cryptosporidia)
– Viruses

• Emerging Contaminants
– Pharmaceuticals, Endocrine Disruptors
– Pesticides, Herbicides
– NDMA, perchlorate

• Dissolved Solids (Salts, Hardness)

Multiple Barrier Approach

• Fundamental Concept in Public Water 
Supply:
– Source Water Protection (Exclusion)
– Chemical/Physical Treatment (Removal)
– Chemical Disinfection (Kill Pathogens)
– Distribution Residual (Prevent Regrowth)

• Use same concept in Potable Reuse
– Use different types of Wastewater and Water 

treatment processes for protection

Other Potable Reuse Projects

• El Paso
• Tarrant Regional Water District
• North Texas Municipal Water District
• Wichita Falls
• Orange County (CA) Water District



El Paso Fred Hervey Project
Indirect Potable Reuse - Groundwater

El Paso

WWTP
Reclaim 
Treatment

Hueco Bolson

Tarrant Regional Water District

Constructed 
Wetlands

Richland-
Chambers 
Reservoir

Fort Worth TRA (Mid-Cities)

Dallas

Wastewater 
Treatment Plant

Water Treatment 
Plant

Trinity River

Orange County Water District

Orange County 
Sanitation District 
Water Reclamation 
Plant

H2O2

Reverse 
Osmosis

Membrane 
Filtration

Advanced 
Treatment

UV Oxidation

Fresh 
Groundwater 
Aquifer

Saline 
Groundwater

Intrusion Barrier
(Injection)

Spreading Basins

Groundwater 
Replenishment 

System

CRMWD Regional Water 
Reclamation Concept

City A

City B
WWTP

Reclaim
Treatment

WTP

WWTP

WTPReclaim
Treatment

Raw Water
Pipeline



Regulatory Approval

• Initial Meeting with TCEQ last October
• Drinking Water Issues

– Must not jeopardize provider’s ability to meet 
Public Drinking Water Standards

– Underground Injection must meet Drinking 
Water Standards prior to injection

• RO Concentrate Disposal
– Surface Discharge
– Underground Injection

Treatment Technology Update

• Membrane Treatment/Filtration

• Desalination

• Ultraviolet Disinfection/Oxidation

Membrane Technologies…

• Microfiltration - (MF)
• Ultrafiltration - (UF)
• Nanofiltration - (NF)
• Reverse Osmosis - (RO)

Filtration Range

Pore Diameter - microns

Reverse 
Osmosis

Nano Ultra Micro

0.0001 0.001 0.01 0.1 1.0 10 100

.

1 micron

Hemoglobin
0.007 microns

Na Ion
0.00037 
microns

Giardia Lamblia 
and 
Cryptosporidium
3 to 5 microns

Water
0.0002 
microns



Relative Sizes of Small 
Particles

Pencil Dot (40 µm)
Large Siliceous 
Particle (20 µm)

Cryptosporidium
Oocyst (3 - 6 µm)

Microfiltration (0.1 µm) 

Giardia Cyst 
(5 - 15 µm)

Membrane Filtration

• Microfiltration or Ultrafiltration
– Similar Configurations
– Difference in pore size & materials

• Remove virtually all particles
• Effectively remove protozoan pathogens 

(Giardia and Cryptosporidia)
• Provides effective pretreatment for 

desalination

Membrane Filtration 
(Microfiltration)

Membrane Filtration 
(Microfiltration)

Backwash Recycle

• Membranes require frequent, short 
duration backwash to remove trapped 
particles

• Backwash can be stored and returned to 
influent for re-treatment

• Settled solids can be returned to sewer 
system or land applied



Desalination

• Removal of dissolved salts from water
– Chloride
– Sulfate
– Hardness

• AKA: Desalting, Desalinization, 
Demineralization, Desal, Demin

• Preferred process is reverse osmosis 
(RO)

Treated Water

Treated Water

BrineFeed

Membrane

Membrane

Treated Water

BrineFeed

Membrane

Membrane

Reverse Osmosis (RO)

Reverse 
Osmosis

Reverse Osmosis

• Efficient removal of chlorides and other 
minerals

• Effective barrier to pathogens, including 
viruses

• Removes many organic contaminants, 
including certain pharmaceuticals, 
endocrine disruptors, pesticides, etc.

• Produces problematic waste stream



Ultraviolet Disinfection/ 
Advanced Oxidation

• Effective against all known pathogens    
(at various doses)

• Minimal byproduct creation and no 
residual stream

• Modest capital and operating cost
• Provides different mechanism from other 

processes
• Relatively new for drinking water treatment 

in U.S.

Chlorination
DechlorinationScreening

Primary 
Clarifiers

Final 
Clarifiers

Aeration 
Basins

Filters

Thom
as P

ipeline

S
pence P

ipeline

Raw Water 
Reservoir

Rapid 
Mix Flocculators Sedimentation 

Basins Filters

Wastewater Treatment

Water Treatment

H2O2

Reverse 
Osmosis

Membrane 
Filtration

Reclaim 
Treatment

UV Oxidation

Contaminants vs. Barriers

No effectGoodNo effectSalts

GoodGoodNo effectPesticides

Probably 
Good

GoodNo effectPharmaceut.,
Endocr. Disr.

ExcellentExcellentExcellentProtozoans
ExcellentExcellentPartialViruses
ExcellentExcellentPartialBacteria

Ultraviolet 
Oxidation

Reverse 
Osmosis

Membrane 
Filtration

Contaminant



Salinity vs. Other Sources

1352440O.H. Ivie

1000300Secondary DW Stds.

1548575E.V. Spence

39273J.B. Thomas

16551Big Spring Reclaim

2257798Big Spring Effluent

TDS (mg/l)Chloride 
(mg/l)

Source

RO Concentrate Disposal

Concentrate Disposal Options

• Evaporation
• Discharge
• Underground Injection
• Conjunctive Use (w/Oil Operations)
• Secondary Recovery / Zero Liquid 

Discharge

Evaporation

• Evaporation rates high in service area, 
simple and natural approach

• Consistent high flow rates result in very 
large area requirements

• Some experimentation in progress with 
enhanced evaporation methods

• Evaporation ponds may require synthetic 
liners to prevent groundwater 
contamination



Surface Discharge

• Highly dependent on water quality of 
receiving stream

• TCEQ becoming more protective of 
stream salinity

• Beals Creek conducive to brine 
discharge

Underground Injection

• Used extensively for oil extraction wastes
• Environmentally accepted, but permitting 

lengthy and expensive
• Flows for municipal desalination much higher 

than for oil extraction
• Permitting and construction more costly for 

non-oil-related injection wells
• Initiatives to ease permitting in early stages

Beneficial Use/Co-disposal

• District has history and ongoing contracts for 
supplying saline water for flooding

• Several active well fields in Snyder and 
Odessa-Midland areas

• Time horizon of oil field flooding needs 
unknown

• Dependent on outside party for disposal
• May require significant transmission facilities 

and energy cost

Secondary Recovery/Zero 
Liquid Discharge

• Potential to increase project yield
• Reduced volume of waste
• Could consist of lime softening, brine 

concentrator and/or crystallizer
• Typically expensive to construct and 

operate
• Still requires disposal of something:  

sludge, concentrated brine or dry solids



Proposed Projects
Big Spring 

Water 
Treatment 

Plant

Big Spring 
Wastewater 
Treatment 

Plant

CRMWD 
Reclaim 

Treatment 
Plant

E.V. Spence 
Reservoir

J.B. Thomas 
Reservoir

Beals Creek
Red Draw 
Reservoir

RO 
Concentrate

Big Spring

To Odessa/ 
Midland

Proposed Big Spring Reclamation Project

Big Spring Reclaim Quantities

Reclaim Lagoon

Backwash 
Waste 

(w/ trapped 
particles)

Treated 
Municipal 
Effluent

MF/UF 
Filtrate

RO 
Permeate

Reject 
Brine

2.3 
MGD

0.23 
MGD

2.53 
MGD

2.3 
MGD

0.46 
MGD

1.84 
MGD

Micro-Filtration / 
Ultra-filtration Reverse

Osmosis
UV

Disinfection

To 
CRMWD 
Spence 
Pipeline

1.84 
MGD

Disposal Issues

• Membrane filtration backwash 
– Recycle through lagoon
– Send settled solids to WWTP

• Desalination Concentrate
– Discharge to Beals Creek
– Pump at Beals Creek PS to Red Draw 

Reservoir



Big Spring Costs

• Operating Cost: $0.50 M
• Overall Unit Cost: $1.67/1000 gal.

Treatment - $6.37 M

Transmission - $1.09 M

Disposal - $0.26 M

•Capital Cost: $7.72 M

CRMWD 
Reclaim 

Treatment 
Plant

E.V. Spence 
Reservoir

J.B. Thomas 
Reservoir

RO 
Concentrate

Odessa

Proposed Odessa/Midland Reclamation Project

O.H. Ivie 
Reservoir

Midland 
WTP

Midland 
WWTP

Odessa 
WTP

Odessa 
WWTP Midland

Terminal 
Reservoir

?

Odessa/Midland Reclaim 
Quantities

Reclaim Lagoon

Backwash 
Waste 

(w/ trapped 
particles)

Treated 
Municipal 
Effluent

MF/UF 
Filtrate

RO 
Permeate

Reject 
Brine

13.5 
MGD

1.35 
MGD

14.85 
MGD

13.5 
MGD

2.7 
MGD

10.8 
MGD

Micro-Filtration / 
Ultra-filtration Reverse

Osmosis
UV

Disinfection

To 
CRMWD 
Terminal 
Reservoir

10.8 
MGD

Regional vs. Individual

• Regional provides required capacity with 
less redundancy

• Individual may reduce transmission and 
disposal costs

• Terminal Reservoir provides good regional 
tie-in point with existing infrastructure



Disposal Issues

• Membrane filtration backwash 
– Recycle through lagoon
– Send settled solids to sewer or land apply

• Desalination Concentrate - Undetermined
– Storage/Evaporation
– Dedicated injection wells
– Pump to Mabee Oil Field for Sale/Disposal
– Secondary Recovery?

Odessa/Midland Costs

• Operating Cost: $2.66 M
• Overall Unit Cost: $2.35/1000 gal.
• Does not include additional secondary treatment 

capacity at Midland ($10.6 M)

Treatment - $24.9 M

Transmission - $23.9 M

Disposal - $24.6 M

•Capital Cost: $73.4 M

Snyder 
Water 

Treatment 
Plant

Snyder 
Wastewater 
Treatment 

Plant

CRMWD 
Reclaim 

Treatment 
Plant

J.B. Thomas 
Reservoir

RO 
Concentrate

Snyder

Proposed Snyder Reclamation Project

Deep Creek

Snyder Reclaim Quantities

Reclaim Lagoon

Backwash 
Waste 

(w/ trapped 
particles)

Treated 
Municipal 
Effluent

MF/UF 
Filtrate

RO 
Permeate

Reject 
Brine

0.9 
MGD

0.09 
MGD

0.99 
MGD

0.9 
MGD

0.18 
MGD

0.72 
MGD

Micro-Filtration / 
Ultra-filtration Reverse

Osmosis
UV

Disinfection

To 
CRMWD 
15 MG 

Reservoir

0.72 
MGD



Disposal Issues

• Membrane filtration backwash 
– Recycle through lagoon
– Send settled solids to WWTP

• Desalination Concentrate – Undetermined
– Surface discharge assumed – limits available 

recovery
– Alternative strategies:

• Dedicated injection wells
• Pump to Oil Field for Sale/Disposal

Snyder Costs

• Operating Cost: $0.20 M
• Overall Unit Cost: $2.95/1000 gal.
• Includes construction of replacement raw water 

storage reservoir near water treatment plant

Treatment - $2.69 M

Transmission - $4.52 M

Disposal - $0.41 M

•Capital Cost: $7.62 M

Potential Funding 
Assistance

TWDB Regional Planning Grant

• $ 150,000 State Participation in Planning 
Effort

• Establishes Texas Water Development 
Board as project partner



Potential Design/Construction 
Assistance

• TWDB Clean Water State Revolving Fund 
Loan Program

• TWDB Research Grant (Pilot Testing?)
• U.S. Bureau of Reclamation

Desalination Water Shortage 
Prevention Act

• Pending federal legislation (H.R. 1071)
• Would provide 10-year energy subsidy for 

desalination projects
• Could reduce unit cost of reclaimed water 

up to $0.62/1000 gallons 
– (21-37% of projected costs)

Conclusions
(Where do we go from here?)

Feasibility

• Treatment Processes available to safely 
reclaim water for public supply

• No apparent legal or regulatory obstacles 
to reclamation

• Big Spring project appears cost-
competitive with existing sources

• Other projects appear cost-competitive 
with other new sources



Big Spring Demonstration

• Favorable logistics:
– Short transmission distance
– Surface discharge of concentrate
– Year-round blending viable

• Size appropriate for concept 
demonstration

• Close to home

Public Information & Acceptance

• Public support is critical
• Initial public meeting this afternoon
• Op-ed articles and website available for 

ongoing education
• City officials and staff will be important 

ambassadors for public opinion
• Direct questions & feedback to Chris 

Wingert, CRMWD

Next Steps

• Additional Conceptual Evaluations
– Odessa/Midland project configuration
– Concentrate disposal alternatives
– ASR feasibility

• Big Spring Project Implementation
– Preliminary Design
– Permitting
– Pilot Testing
– Final Design







Big Spring Regional Water Reclamation Project                                                                                               Preliminary Design Report 
Colorado River Municipal Water District / Texas Water Development Board                                                      Freese and Nichols, Inc. 
 
 

D-4 

 
 
 
 
 
 
 
 

Feasibility Report to Public  
July 19, 2005 
[...]

Beals Creek

Reclaimed Water
Treatment Plant

Wastewater 
Treatment 

Plant

E. V. Spence Reservoir

To Odessa/Midland

Water Reclamation System

Homes and Businesses

Reclaimed Water
P U R E  S E N S E

(Proposed Big Spring Project shown for illustration)

Water
Treatment

Plant





Big Spring Regional Water Reclamation Project                                                                                               Preliminary Design Report 
Colorado River Municipal Water District / Texas Water Development Board                                                      Freese and Nichols, Inc. 
 
 

D-5 

 
 
 
 
 
 
 
 

Preliminary Design Report to Public  
October 3, 2007 

 
 
 
 
 
 
 



COLORADO RIVER MUNICPAL WATER DISTRICT 
TEXAS WATER DEVELOPMENT BOARD 

PUBLIC MEETING ON THE 
PRELIMINARY DESIGN REPORT 

BIG SPRING WATER RECLAMATION PROJECT 
1:30 p.m., Wednesday, October 3, 2007 

Dora Roberts Community Center 
100 Whipkey Drive, Big Spring, Texas 

 
 
 
 

A  G  E  N  D  A 
 
 
 

1. Welcome & Project Overview 
 
2. Water Demands & Supplies 
 
3. Report Discussion 
 

A. Municipal Water Cycle 
B. Non-Municipal Water Reclamation 
C. Municipal Water Reclamation 
D. Treatment Technologies Update 
E. Energy Issues 
F. Probable Project Costs 
G. Implementation 
H. Summary 

 
4.   Closing Comments & Questions 

 



Public Meeting – Preliminary Design Report  
October 3, 2007

CRMWD Colorado River Municipal Water District

Big Spring Regional Water 
Reclamation Project

Public Meeting – Preliminary Design Report

1. Welcome & Project Overview 
John Grant – General Manager CRMWD

2. Water Demands & Projections
Chris Wingert – CRMWD

3. Project Discussion
David Sloan – F&N

4. Closing Comments & Questions
John Grant – General Manager CRMWD

Public Meeting – Preliminary Design Report

1. Welcome & Project Overview 
John Grant – General Manager CRMWD

2. Water Demands & Projections
Chris Wingert – CRMWD

3. Project Discussion
David Sloan – F&N

4. Closing Comments & Questions
John Grant – General Manager CRMWD

CRMWD Colorado River Municipal Water District

COLORADO RIVER MUNICIPAL WATER DISTRICTCOLORADO RIVER MUNICIPAL WATER DISTRICT

28 County CRMWD Operational Area

MEMBER CITIES:
Odessa
Big Spring 
Snyder

MUNICIPAL CUSTOMERS:
Midland
San Angelo
Abilene
Stanton
Robert Lee
Pyote
Grandfalls
Millersview-Doole WSC



Meeting Municipal Water Needs

3 Major Reservoirs

4 Well Fields

23 Pump Stations
600 Miles of Pipeline

3 Member Cities
7 Customer Cities
1 W. S. C.

CRMWD Colorado River Municipal Water District CRMWD Colorado River Municipal Water District

WELLS

1500
RESERVOIR

IVIE

SPENCE
RESERVOIR

LAKE
THOMAS

1800

2200

2600WARD CO.

2956.0
ODESSA 3000

PUMPING DISTANCE AND VERTICAL LIFT
CRMWD

166 Mi. @ 1405 Ft.

SPRINGBIG

2590.0 

2258.0 

1898.0 

1551.5

2519.0

SNYDER

ELEV. (Ft)

TOTAL Demand of District Cities

40,000

60,000

80,000

100,000

120,000

140,000

1980 1990 2000 2010 2020 2030 2040 2050 2060
Year

A
cr

e-
Fe

et
 p

er
 Y

ea
r

Total Region-F Actual



CRMWD Colorado River Municipal Water District

CRMWD Municipal Deliveries

0

10,000

20,000

30,000

40,000

50,000

60,000

70,000

80,000

90,000

52 54 56 58 60 62 64 66 68 70 72 74 76 78 80 82 84 86 88 90 92 94 96 98 00 02 04 06

Year

A
cr

e 
Fe

et
 

Potential Water Sources

• Lakes – Subject to Drought,
- No Available Future Sites.

• Groundwater – Little Recharge
- Long Distance from need.

• Conservation
• Reuse
• Desalination of brackish water

CRMWD

Water Supply
Current Reservoir Conditions

33.3 83.5

382.8
499.6

200.6

517.2 554.3

1272.21

0

200

400

600

800

1000

1200

1400

Thomas Spence Ivie Total

09/26/07

Ac
-F

t x
 1

00
0

Today's Capacity Full Capacity

16.6%

16.2% 69.1%

39.3%

FUTURE SUPPLIES:  Groundwater Areas & DistancesFUTURE SUPPLIES:  Groundwater Areas & Distances



Public Meeting – Preliminary Design Report

1. Welcome & Project Overview 
John Grant – General Manager CRMWD

2. Water Demands & Projections
Chris Wingert – CRMWD

3. Project Discussion
David Sloan – F&N

4. Closing Comments & Questions
John Grant – General Manager CRMWD

The Water Cycle

CRMWD

The Natural Water Cycle

Precipitation

Surface and Subsurface Storage and Travel

Evaporation

The “Other” Water Cycle

Reservoir

Pump Station

Water Treatment

Wastewater Treatment

Creeks & Rivers

City

CRMWD Colorado River Municipal Water District



The Global Water Cycle

WTP

WWTP

WTP

WTP
WWTP

WWTP

City A

City C

All Water is Recycled!

Next Use

Prior Use

City B

The “Modified”
Cycle

Reservoir

Pump 
Station

Water Treatment

Wastewater Treatment

Creeks & Rivers

City

CRMWD Colorado River Municipal Water District

Water
Reclamation
Plant

Big Spring 
Water 

Treatment 
Plant

Big Spring 
Wastewater 
Treatment 

Plant

E.V. Spence 
Reservoir

Lake J.B. 
Thomas

Beals Creek
Red Draw 
Reservoir

Big Spring

To Odessa/ 
Midland

Big Spring Water Cycle

56 miles,   692 ft. vertical lift

CRMWD

Reclamation (or Reuse)

What is it?

CRMWD



Water Reclamation

• AKA:  Water recycling, water reuse

• Treating wastewater (sewage) to a usable 
quality and making appropriate use of it

• Quality required depends upon type of use

CRMWD

Types of Water 
Reclamation

• Landscape Irrigation – Golf Courses, 
Parks, Campuses, etc.

• Power Plant Cooling Water
• Construction Dust Control
• Industrial Process Water
• Agricultural Irrigation
• Water Supply                 

Augmentation

Direct Non-potable Reuse

WTP
WWTP

Water User

City A

Why Water Reclamation?

• Readily available source
• Already pumped to the cities – other 

sources are far away
• Drought-proof supply
• As cities grow, supply increases
• Better quality after treatment than          

raw lake water
• Use 100% of the water 100% of the time

CRMWD



Is Reclamation Safe?

CRMWD

What’s different about wastewater?

• Pathogens (organisms)
– Bacteria
– Protozoans (Giardia, Cryptosporidia)
– Viruses

• Microconstituents
– Pharmaceuticals, Endocrine Disruptors
– Pesticides, Herbicides
– Industrial chemicals

• Dissolved Solids (Salts, Hardness)

Multiple Barrier Approach

• Fundamental concept in public water 
supply

• Provide repeated opportunities to 
remove contaminants

• Don’t put all eggs in one basket

CRMWD

Who else is doing reclamation for 
Water Supply Augmentation?

• El Paso*
• Tarrant Regional Water District
• North Texas Municipal Water District
• Cloudcroft, NM
• Orange County (CA) Water District*
• Many other unacknowledged cases

*Already operating long-term

CRMWD



El Paso Fred Hervey Project
Indirect Potable Reuse - Groundwater

El Paso

WWTP
Reclaim 
Treatment

Hueco Bolson

Tarrant Regional Water District

Constructed 
Wetlands

Richland-
Chambers 
Reservoir

Fort Worth TRA (Mid-Cities)

Dallas

Wastewater 
Treatment Plant

Water Treatment 
Plant

Trinity River

Orange County Water District

Orange County 
Sanitation District 
Water Reclamation 
Plant

H2O2

Reverse 
Osmosis

Membrane 
Filtration

Advanced 
Treatment

UV Oxidation

Fresh 
Groundwater 
Aquifer

Saline 
Groundwater

Intrusion Barrier
(Injection)

Spreading Basins

Groundwater 
Replenishment 

System

Cloudcroft, New Mexico
Membrane 
Filtration

Influent 
Wastewater

Screening
Aeration Tank

Storage

H2O2

Reverse 
Osmosis

Advanced 
Treatment

UV Oxidation
Irrigation

Ultrafiltration

RO Product 
Water

Raw Water 
Reservoir

Spring & 
Well Water

StorageChlorine 
Disinfection

Potable 
Water



Proposed Treatment Processes

• Membrane Treatment/Filtration

• Reverse Osmosis (RO)

• Ultraviolet Disinfection & Oxidation

CRMWD

Membrane Filtration Range

Pore Diameter - microns

Reverse 
Osmosis

Nano Ultra Micro

0.0001 0.001 0.01 0.1 1.0 10 100

.

1 micron

Hemoglobin
0.007 microns

Na Ion
0.00037 
microns

Giardia Lamblia 
and 
Cryptosporidium
3 to 5 microns

Water
0.0002 
microns

Relative Sizes of Small 
Particles

Pencil Dot (40 µm)
Large Siliceous 
Particle (20 µm)

Cryptosporidium
Oocyst (3 - 6 µm)

Microfiltration (0.1 µm) 

Giardia Cyst 
(5 - 15 µm)

Membrane Filtration 
(Microfiltration)



Desalination

• Removal of dissolved salts from water
– Chloride
– Sulfate
– Hardness

• AKA: Desalting, Desalinization, 
Demineralization, Desal, Demin

• Preferred method:  Reverse Osmosis 
(RO)

CRMWD

Treated Water

Treated Water

BrineFeed

Membrane

Membrane

Treated Water

BrineFeed

Membrane

Membrane

Reverse Osmosis (RO)

CRMWD

Reverse 
Osmosis

Reverse Osmosis

• Efficient removal of chlorides and other 
minerals

• Effective barrier to pathogens, including 
viruses

• Removes many organic contaminants, 
including certain pharmaceuticals, 
endocrine disruptors, pesticides, etc.

• Typical process used for producing bottled 
water

CRMWD



Ultraviolet Disinfection/ 
Advanced Oxidation

• Sterilizes water
• Provides different type 

barrier from other 
processes

• Breaks down chemicals 
which pass through 
membranes

CRMWD

Chlorination
DechlorinationScreening

Primary 
Clarifiers

Final 
Clarifiers

Aeration 
Basins

Filters

Thom
as P

ipeline

S
pence P

ipeline

Raw Water 
Reservoir

Rapid 
Mix Flocculators Sedimentation 

Basins Filters

Wastewater Treatment

Water Treatment

H2O2

Reverse 
Osmosis

Membrane 
Filtration

Reclaim 
Treatment

UV Oxidation

Contaminants vs. Barriers

No effectGoodNo effectSalts

GoodGoodNo effectPesticides

GoodGoodNo effectPharmaceut.,
Endocr. Disr.

ExcellentExcellentExcellentProtozoans
ExcellentExcellentPartialViruses
ExcellentExcellentPartialBacteria

Ultraviolet 
Oxidation

Reverse 
Osmosis

Membrane 
Filtration

Contaminant

CRMWD

Proposed  Big Spring 
Project

CRMWD



Big Spring 
Water 

Treatment 
Plant

Big Spring 
Wastewater 
Treatment 

Plant

CRMWD 
Reclaim 

Treatment 
Plant

E.V. Spence 
Reservoir

Lake J.B. 
Thomas

Beals Creek
Red Draw 
Reservoir

RO 
Concentrate

Big Spring

To Odessa/ 
Midland

Proposed Big Spring Reclamation Project

CRMWD

Sale to 
Industries

Proposed Big Spring Reclamation
Treatment Facilities

Project Location

Big Spring 
Reservoir Spence Reservoir Pipeline

Big Spring 
WWTP

Proposed 
Reclamation 
Facility



Proposed Big Spring 
Reclamation Facilities

Spence Reservoir Pipeline

Big Spring 
WWTP

Proposed 
Reclamation 
Facility

1.5
 M

GD
(3-

13
%)

CRMWD 
Reclaim 

Treatment 
Plant

E.V. Spence 
Reservoir

Lake J.B. 
Thomas

Beals Creek

Red Draw 
Reservoir

RO Concentrate

To Odessa/ 
Midland

CRMWD

Sale to 
Industries

How Much Water?

Big Spring 
Wastewater 
Treatment 

Plant

2 MGD

0.5 MGD 10 - 23 
MGD

Proposed Big Spring Reclamation
Treatment Facilities

Projected Power Demands 
and

Evaluation of Alternate Energy Sources

CRMWD



Projected Energy Requirements

CRMWD

Total Power Consumption: 2.24 million KWH/year

Total Power Costs:
(Assuming $0.07/KWH)

$ 157,000 /year

• Alternative: Other Energy Sources

• Disadvantage: High Power Requirements

What is Alternate Energy ?

• Energy derived from natural resources

• That does not harm the environment 
• That does not deplete Earth's natural resources 

CRMWD

Why use Alternate Energy ?

• Constantly replenished by nature 

• Cleaner source of energy

• More stable energy supply for the future

• Offset electricity costs

CRMWD

Alternate Energy Sources

Potential Sources at City of Big Spring:
1. Methane from Waste

2. Solar Energy

3. Wind Power

CRMWD



Alternate Energy #1: 
Methane from Waste

CRMWD

How is Power Created from 
Landfill Waste?

CRMWD

LandfillLandfill 1

Garbage 
Truck

2
Waste decomposition causes release of gases

3
Gas Pipes

4

Gas Processing 
& Treatment

5

End User

CRMWD

Potential Sources at Big Spring
• Municipal Solid waste Landfill 

• Requires installation of collection system ($1M. - $2M.)
• Arid conditions leads to modest production of methane
• Questionable economic feasibility

• Wastewater Treatment Plant
• Digester gas contains 60% methane
• A methane gas recovery system processes waste to 

energy
• Significant reduction in WWTP’s emissions 
• Further analysis required to evaluate economic 

feasibility

Alternate Energy #2: 
Solar Energy

CRMWD



How is Power Created from 
Solar Energy?

CRMWD

1

2
3

4
5

Connection to electric utility Company
-Additional electricity required is purchased

6

Potential Sources at Big Spring

CRMWD (Courtesy: National Renewable Energy Lab)

Excellent
Very Good
Good
Moderate

Alternate Energy #3: 
Wind Power

CRMWD

How is Power Created from 
Wind Energy?

CRMWD

1

2

3

4



Potential Sources at Big Spring

CRMWD (Courtesy: Texas Environmental Center)

Summary

CRMWD

450,000 
KW-hr/year 

power production
using :

Total Investment $ 1,270,000 $ 375,000 

Annual Savings
(Assuming $0.07/KWH)

$ 31,500 $ 31,500

20 yr-Debt Service @ 
5%

$ 101,908 $ 30,091

How Much Does it Cost?

• Operating Cost: $0.67 M per year
• Overall Unit Cost: $2.59/1000 gal.

Treatment - $8.06 M

Transmission - $1.11 M

Disposal - $0.3 M

•Capital Cost: $9.47 M

CRMWD

TWDB Funding Assistance

Regional Planning Grant

$ 150,000 State Participation 
in Planning Effort

CRMWD



Next Steps

• Pilot Testing 
• Permitting
• Final Design

CRMWD

Public Meeting – Preliminary Design Report

1. Welcome & Project Overview 
John Grant – General Manager CRMWD

2. Water Demands & Projections
Chris Wingert – CRMWD

3. Project Discussion
David Sloan – F&N

4. Closing Comments & Questions
John Grant – General Manager CRMWD

What if I have Questions?

• Reclamation website:
WWW.CRMWD.org
Go to Reclamation
– Website provides updated information and 

channel for questions and comments
• Contact Chris Wingert, P.E., CRMWD   

Manager of Planning & Development,
432-267-6341

• E-mail Chris:  cwingert@CRMWD.org

CRMWD








	Appendix C_correspondence with TCEQ.pdf
	C1__TCEQ Meeting_Oct 2004.doc
	C1_TCEQ Meeting_10-06-2004.pdf
	TCEQ Meeting_Agenda _Oct 2004.doc
	TCEQ Meeting_MM _Oct 2004.doc
	Item
	Description 

	C1_TCEQ Meeting_10-06-2004.pdf
	TCEQ Meeting_Agenda _Oct 2004.doc
	TCEQ Meeting_MM _Oct 2004.doc
	Item
	Description 

	TCEQ Meeting_Attendees_Oct 2004.pdf


	C2__CRMWD_Big Spring Coordination.doc
	C2_CRMWD and City of Big Spring Coordination Meeting_1-30-2007.pdf
	CRMWD and City of Big Spring Coordination Meeting_Agenda_1-30-2007.pdf
	CRMWD and City of Big Spring Coordination Meeting_MM_1-30-2007.pdf
	CRMWD and City of Big Spring Coordination Meeting_Attachments_1-30-2007.pdf
	CRMWD and City of Big Spring Coordination_Tie in Memo.pdf

	C3__TCEQ Meeting_March 2007.doc
	C3_TCEQ Meeting_03-09-2007.pdf
	TCEQ Meeting_Agenda _Mar 2007.doc
	TCEQ Meeting_MM _Mar 2007.doc
	Item
	Description 

	TCEQ Meeting_attachments_3-9-07.pdf
	TCEQ Meeting_Attendees_3-9-07.pdf


	Appendix D_Public Information.pdf
	D0_Appendix D.doc
	D1__Kick-Off Meeting.doc
	D1_Kick Off Meeting_08-17-2004.pdf
	Kickoff Meeting_Agenda_08-17-2004.pdf
	Kickoff Meeting_Presentation_08-17-2004.pdf
	Kickoff Meeting_Attendees_08-17-2004.pdf

	D2__Public Information Strategy Development.doc
	D2_Public Info Strategy Development_06-21-2005.pdf
	Public Info Strategy Development_Agenda - 6-1-05.pdf
	Public Info Stragegy Development_Conf Call_MM_6-21-05.pdf

	D3__Feasibility Report to Stakeholders.doc
	D3_Feasibility Report to Stakeholders_07-19-2005.pdf
	Feasibility Report to Stakeholders_Presentation_ 07-19-05.pdf
	Feasibility Report to Stakeholders_Attendees07-19-2005.pdf

	D4__Feasibility Report to Public.doc
	D4_Feasibility Report to Public_07-19-2005.pdf
	Feasibility Report to Public_Presentation.pdf
	Feasibility Report to Public_MM_07-19-05.pdf
	Feasibility Report_Corrected Brochure.pdf
	Pages from Feasibility Report_Brochure.pdf
	Feasibility Report_Brochure.pdf

	Panels by Viqui_Bobby.pdf
	table top panel A3.pdf
	table top panel B3.pdf
	table top panel C3.pdf


	D5__Preliminary Design Report to Public.doc
	D5_Preliminary Design Report to Public_10-03-2007.pdf
	D5_Preliminary Design Report to Public_10-03-2007.pdf
	Preliminary Design Report to Public_10-03-2007.pdf
	Preliminary Design Report to Public_Agenda_Simple_10-03-07.pdf